SOUTH BURNETT

Minutes

Of The

General Council Meeting

Held in the Council Chambers, 45 Glendon Street Kingaroy

on Wednesday, 15 August 2012

Chief Executive Officer: Ken McLoughlin

Cr DW KRATZMANN (Mayor) ..........



SOUTH BURNETT REGIONAL COUNCIL MINUTES

Wednesday, 15 August 2012

ORDER OF BUSINESS:

L. LEAVE OF ABSENCE ..uuuuuuuuuuuuunuunnnnnnnaaassaasaasassssssssssssssssssssssssassssasssasasassaaaaaaaaaaasaeaaaaeeeaeeees 1
2. P RAYERS ...ttt ettt ——— ittt ——————————————————————————————— 1
3. ADDRESS FROM PUBLIC GALLERY ...uuuiiiiiiiiiiitiia e e ee ettt s e e e e e et eesbbi s e e e e e e eeetbaa e e e e e e eeennnann s 1
4. RECEIPT OF PETITIONS ...ttt ee ettt ettt e e et et e e e e et ettt e e e e e e et erbbba e e eeeaeas 1
[...]
Areas where low water pressure nil significant
(eg < 12 m) could be expected
during peak or other demand
periods)
Reservoirs Ground (No) 1

Name WTP clear water storage
Capacity (kL) 350 kL

Roofed (Y/N) Yes

Vermin-proof (Y/N) Yes

Runoff directed off roof (Y/N) Yes

Ground (No) 2

Name Service reservoirs
Capacity (kL) 2 x 500 kL
Roofed (Y/N) Yes

Vermin-proof (Y/N) Yes

Runoff directed off roof (Y/N) Yes

Elevated (No) 1

Name Elevated tank
Capacity (kL) 311 kL

Roofed (Y/N) Yes

Vermin-proof (Y/N) Yes

Runoff directed off roof (Y/N) Yes

If supply is obtained from Boondooma (SunWater system) Council will liaise with SunWater
staff regarding any water quality issues and if any take suitable measures.

Cr DW KRATZMANN (Mayor)

Page 36



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Blackbutt

3.4 Boobir Creek Dam Catchment

s WAL __:r' E

Boobir Creek Damijar
Catchment Ma :

Boobir Creek Dam has a fairly small catchment extending 5 kilometres south-west from the dam.
The land is undulating and the land use is mostly low density grazing with an avocado farm
towards the top end of the catchment.

The Blackbutt - Crows Nest Road crosses the catchment at the southern end and the Nukku —
Crows Nest Road follows the catchment boundary on the south-west. A minor farm road, the
Hayne Kite Millar Road crosses the middle of the catchment.

The roads within the catchment are fairly minor and they are in close proximity to the town of
Blackbutt. Should a significant spill occur it would soon be common knowledge and Council would
be able to switch to the alternate supply from Boondooma Dam until the Boobir Creek Dam water
guality could be confirmed as satisfactory.

Boobir Creek is an ephemeral stream, so for much of the year a spill in the catchment would not be
carried to the dam and remedial action could be taken to prevent contaminants from reaching the
dam.

Because the catchment is relatively flat and grassed, the raw water turbidity is relatively low and
consistent.

Although there may be a potential for pesticide run-off from the farm, none of the 123 pesticides
tested for in the snapshot monitoring in September 2011 was above the detection limit. The
detection limits are generally at least two orders of magnitude below the respective ADWG health
limits. Therefore there was a very large factor of safety against any risk from pesticides at that
time.

Cr DW KRATZMANN (Mayor) .......... Page 37



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Blackbutt

3.5 Water Quality Summary Tables

Historical water quality data could not be located for Blackbutt, but the operator has recently been
given a laptop computer and is entering data consistently from January 2012. The operational test
data available for this report comprised November 2011 and January 2012.

Blackbutt Raw Water
Sampling Time No of Stmmary ol Respis Comments
P N8 B location Period | samples
Max | Average | Min
Turbidity 1 Nov 11 —
(NTU) WTP 31 Jan 12 43 1.7 6.1 36
1 Nov 11 — -
pH WTP 31 Jan 12 44 73 7.0 6.8
Blackbutt Treated Water
No of Comment
Summary of resuits samples
Parameater Sampling Tin_'re No of ADWG | outside
location Period | samples value ADWG
Max | Average | Min value
Turbidity GLRes |1 Nov 11—
(NTU) atwtp | 3tJan12| ® | 12| 05 [O4
GLRes |1 Nov11 - iz
pH atwTp | 31Jan 12 47 e 7.2 69 |65-85 0
Free
GLR =
Chlorine e 13:13;’1;12 48 |35| 25 |19 5 0
residual arwp
Blackbutt Reticulation
Parameter Time No of ADWG No of Comment
Period |samples | Summary of Results | value | samples
outside
Max | Average | Min ADWG
value
E coli
Turbidity
pH
Free
Chlorine
residual
8

Cr DW KRATZMANN (Mayor)

Page 38



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Blackbutt

3.6 Water Quality Graphs

Blackbutt Raw Water Turbidity

12 +

10 ¢ *

I-Nov-11 1-Dec-11 1-lan-12 i-feb-12

Blackbutt Treated Water Turbidity

0.60 . *

040 +

020 *

000 + t t
1-Now-11 1-Dec-11 1-lan-12 1-Feb-12

Cr DW KRATZMANN (Mayor) .......... Page 39



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Blackbutt

Blackbutt Raw Water pH

BS

T3

65 1

1-Nov-11 1-Decil 1-dan-12 1-Feb-12

Blackbutt Treated Water pH

90 -

BS 7

80

75 4 | | *
*y * *

70 4 4 P S b i

65

60 + ' ' '
T-Now-11 1-Decll 1-jan-12 1-Feb-12

10

Cr DW KRATZMANN (Mayor) .......... Page 40



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Blackbutt

Blackbutt Treated Water Free Chlorine

35 1 * | | -
+ *
3 * *
*
* L
* *
25 14— % o 4 +- 44444 * +
+ * & * *
*
* +
* *
2 * ¥ *hé *
*
15
05 7
o+
1-Nov-11 1-Dec-i1 1-lan-12 1-Feb-12

Blackbutt Reticulated Water (return line to WTP) Free Chlorine

25

+* *
* * * *
*
1+ + 4 0‘0'00 Lo o S o = 2 o +

1-Nov-11 1-Dec-11 1-jan-12 1-feb-12

The return line to the WTP comes from the service reservoirs which are on the far side of Blackbutt
from the treatment plant

11

Cr DW KRATZMANN (Mayor) .......... Page 41



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Blackbutt
Blackbutt/Benarkin Reticulation
Parameter Time No of ADWG No of Comment
Period |samples | Summary of Results | value |samples
- outside
Max | Average | Min ADWG
value
] 1Jan11 -
E.coli 1 May 12 10 0 0 0 0 0
Free
chiorine | 193N 11-1 4 41| 19 |o08]| 50 0
g 1 May 12
residual
Blackbutt Reticulation - Free Chlorine Residual (mg/L)
5
+
4.5 4
+
& |
lo
35 -
37 7] » Blackbutt
+ Benarkin
2.5 -
& +
*
15 + s
r * *
a }
: o » *
0_5 1 - 1 il
+ I -
ljan11 2 Apriil 2ul11 10ct11 1Jan 12 1 Apr 12 1Jul 12
12
Cr DW KRATZMANN (Mayor) .......... Page 42



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Blackbutt
Blackbutt Reticulation - Califorms (cfu/100mL)

= = T . =
4
3

@ Blackbutt

+ Benarkin
2
1
0+ ———+ +—+ =4 + i
1Jan 11 2April 2ul 11 10ct1l 1Jan 12 1Apri2 1ul12

Blackbutt Reticulation - Escherichia coli (cfu/100mL)

5
a4
3 T

# Blackbutt

+ Benarkin
2
1
0 4 - + + & +—+ —+ :
llan1 2 Apr 11 2 jul 11 10ct1l 1lan 12 1 Apr 12 1jul12

13

Cr DW KRATZMANN (Mayor) .......... Page 43



SouTH BURNETT REGIONAL CouUNCIL GENERAL MEETING — MINUTES —

Wednesday 15 August 2012

Blackbutt

3.7 Snapshot Monitoring

Blackbutt Snapshot Monitoring

Sample Description

Raw Water

Collected Date

Metals

01-Sep-11 16-Nov-11

Aluminium

Antimony

Arsenic

Barium

Beryllium

Boron

Cadmium

Chromium

Cobalt

Copper

lron

Lead

Molybdenum

Nickel

Selenium

Silver

Stronium

0.031 0.032

Thallium

< 0.0001: <0.0001

Titanium

0.007 0.002

Uranium

Vanadium

"0.0005! 00007

Zinc

3. 0.002 0.003

dd2ddiseedaddddadiieggad

Colour Key

Health Parameters

Aesthetic Parameters

Not detected

iNot detected

~ Less than ADWG limit

Less than ADWG limit

B Above ADWG fimit

D Above ADWG limit

14

Cr DW KRATZMANN (Mayor)



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Blackbutt
Blackbutt Snapshot Monitoring
Sample Description Raw Water
Collected Date 01-Sep-11 16-Nov-11
Conductivity uS/cm 593 595
pH 6585 7.13 7.13
Temperature deg C 22, 22
Total Hardness mg/L as CaCO3 50. 50
Temporary Hardness mg/L as CaCo3 14. 20.
Alkalinity mg/L CaCo3 14. 20.
Residual Alkalinity meg/L 0. 0
Silica mg/L 80. 19. 19.
Total Dissolved lons ma/L 298. 301
Total Dissolved Solids mg/L 600. 309. 307.
True Colour Hazen 15, 8 6.
Turbidity NTU 5 4.
pH (Saturation)® 10. 98
Saturation Index -2.9 2.7
Mole Ratio 44 42
Sodium Absorption Ratio R 57
Figure of Merit 03 03
Sodium mg/L 180. 92, 93.
Potassium ma/L 07 0.6
Calcium mg/L . 21
Magnesium ma/L 11 21
Hydrogen mg/L 0. 0.
Bicarbonate mg/L 16. 24
Carbonate mg/L 0. 0.
Hydroxide mg/L
Chloride mg/L 250.
Fluoride ma/L 1.5
Nitrate mg/L 50.
Sulphate ma/L 500.
Iron mag/L 0.3
Manganese ma/L 0.5
Zinc mg/L 3.
Aluminium ma/L 0.2
Boron mg/L 4,
Copper ma/L 2,
Colour Key
Health Parameters Aesthetic Parameters

Mot detected ' Not detected

Less than ADWG limit Less than ADWG limit

Above ADWG limit I Above ADWG limit

15

Cr DW KRATZMANN (Mayor) .......... Page 45



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Kingaroy

4 Kingaroy

4.1 Overall Schematic

From
Gordonbrook

WTP ® Drive-in, 85kL

approx 12
connections

@*Premier Dr, TML
Mt Wooraolin, 2.2ML

Legend Reservoir 5t, 2x770kL

&Fisher St, 1.14ML

—1"

® Reservoir
* Pump station d
¥ Rechlorination unit
Main 250-375mm dia
——— Main 150-225mm
Main 100mm

*
. ) ‘ Kingaroy His
Main <100mm T 2x280kL
Scale
0 1km
” Golf Course, 45kL
Kingaroy Supply Scheme

Taabinga His, 2x180kL. @

16

Cr DW KRATZMANN (Mayor) .......... Page 46



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Kingaro

4.2 WTP (Gordonbrook) Schematic

J./
NN E - LT e T
dlf ¥OOMENOOHDD vt i
L eV INTHIS ATedNS HIivM VEE 06 Ot LLANANE HANGS p= s -
1o T i el fgﬂzg b S \.. g3 ERTE | §IOEELRL L Ty —
" I s POUSAS  HOCRIBNOTRNOD gﬁh_ﬁﬁn HIFE = )
Aoargss A\ - - T
ANTEA OISO ATIVINHON
4]
INTYA 3LVD HEWM HOVE
x ———
£ LNIOE ONIEOT v QaLvERL
¢ pesshitr
SHOOSWT OL HILIN MO HIALWA M
HALWM HEWAL ® ——
ONY 0TS A
YO MOOHENOOHOE
Woud
¥
oo | ]
MEN, |
ETEIRE]
- ( L w08 |
MRIVIOZ ON A
+ § i
]
NOEYD [ |
ORYALIY OSHIOMO @/ﬁl . i
oM |
mmgz )
INTING G HOTHOTY ®|nl eV |
® i
]
rﬂ.éno«x.._u:Q\\_u- T 3ad |
Vo jumsgz |
e | ALNIEHNL
" i l_w | o3
q\ 1/;_1\ id
4 HOLINGH
FINoow i
%0p
EYETRIM] ﬂ
I
|
- ]
INT3dId ONOMYL - |
YWOOONOOS WOk
W
SNODEY 0L |
HILYI HSYM Kpayeyry - i
O 39078 ___M” “
e {feeq) |
]
| . !
HIOAUISTY oM T wronaten _
NMOONOOM LW OL el R
A

17

Page 47

Cr DW KRATZMANN (Mayor) ..........



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Kingaroy
4.3 Infrastructure Details
Kingaroy
Component Details
Source 1 Name Gordonbrook Dam, Stuart River
Type Shallow dam (3m), 6,500 ML
% of supply 100%
Reliability 90%
Water quality issues algae, manganese
Source Type Intake structure, destratification
Infrastructure Description submersible pump on pontoon
Source 2 Name Boondooma Dam, Boyne River
Type SunWater Dam, 204,000 ML
% of supply Drought supply
Reliability 100% with drought management
Water quality issues minimal
Bl Type %l_l?gly pipeline to Gordonbrook
bt st Description SunWater asset
Treatment All water undergoes treatment prior
to supply
Name Gordonbrook WTP
Precass Coagulation, clarification, filtration,
disinfection, fluoridation
Design Capacity (20 hr operation) | 7.6 ML/d
Daily flow range 0 to 7.6 ML/d
coagulant: Alchlor Premium,
pH adj: soda ash or HCI,
potassium permanganate and
Chemicals added powered activated carbon as reqd,
chlorine gas (to be changed to
sodium hypochlorite in 2012),
fluoride
Standby chemical dosing facilities Spegs pUTps, no Automenc
changeover
Water sourced from and % 100% from Gordonbrook Dam
% of.average day demand 100%
provided
% of scheme supply
Distribution area supplied .
There is a bypass at the plant that
o can be opened to allow either
EpRsic HANRcS Gordonbfook or Boondooma raw
water to be pumped to town
Disinfection All water undergoes disinfection prior
to supply
Location Into pipe between filters and ground

18

Cr DW KRATZMANN (Mayor) ..........

Page 48



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Kingaroy
Kingaroy
Component Details
level reservoirs
Chlorine gas changing to liquid hypo
Type in 2012
Dose rate 3.0 mg/L
Target residual levels 2.0 mg/L
Duty/standby Yes

Dosing arrangements

Manually set to run while plant is
running

Alarms

On-line monitoring of chlorine and
pH on water pumped to town

Auto shut-off arrangements

On plant shut-down

Distribution Pipe material asbestos cement
and Age range 23 =70 years
Reticulation Approx % of total length 40%
System Pipe material cast iron
Age range 39 - 71 years
Approx % of total length 27%
Pipe material DICL
Age range 7 to 34 years
Approx % of total length 5%
Pipe material MSCL
Age range 58 years
Approx % of total length 4%
Pipe material polyethylene
Age range 18 to 29 years
Approx % of total length 4%
Pipe material PVC
Age range 7 to 33 years
Approx % of total length 20%
Areas where potential long several areas — which have been
detention periods could be addressed by rechlorination stations.
expected
Areas where low water pressure nil significant
(eg < 12 m) could be expected
during peak or other demand
periods)
Reservoirs Ground (at WTP) No 2
Name WTP clear water reservoirs
Capacity (kL) 260 kL, 240 kL
Roofed (Y/N) Yes
Vermin-proof (Y/N) Yes
Runoff directed off roof (Y/N) Yes
Ground Level Service Reservoirs | 9

Mt Wooroolin 2.23 ML concrete
Orana 2.23 ML concrete
Fisher St 1.14 ML concrete

19

Cr DW KRATZMANN (Mayor) ..........

Page 49



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Kingaroy
Kingaroy
Component Details
Reservoir St 2 x 770 kL concrete
Kingaroy Heights 2 x 280 kL galvanised steel
Golf Course 45 kL poly
Taabinga Heights 2 x 180 kL concrete
Kingaroy Heights HL 10 kL galvanised steel
Drive-in 85 kL galvanised steel
Roofed (Y/N) Yes
Vermin-proof (Y/N) Yes
Runoff directed off roof (Y/N) Yes
If supply is obtained from Boondooma (SunWater system) Council will liaise with Sun\Water
staff regarding any water quality issues and if any take suitable measures.

20

Cr DW KRATZMANN (Mayor) ..........

Page 50



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Kingaroy

4.4 Gordonbrook Dam Catchment

Gordonbrook Dam Catchment

Dam is in north west carner
Kingaroy town at east

Landuse colour key
(from 1999 Qld Govt mapping)

blue | water, wetland
green | nature conservation, other minimal use
light green | grazing, forestry
yellow | cropping, horticulture
brown | intensive animal production/horticulture
grey | residential, transport, services
red | industrial, mining, waste disposal

The Gordonbrook Dam catchment (Stuart River) rises 44 kilometres south-west of Kingaroy and
extends to the dam 16 kilometres north-west of Kingaroy. The total catchment area is 588 square
kilometres.

The land use in the catchment is predominantly a mix of low density grazing and cropping, with
some conservation areas and some intensive animal/horticulture production sites. Generally it is to

21

Cr DW KRATZMANN (Mayor) .......... Page 51



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Kingaroy

be expected that the intensive production sites as well as the industrial and waste disposal sites
will be operated under licence conditions which minimise contaminant discharge.

It is probably fair to assume that the most significant water quality hazard in the catchment is
presented by the town of Kingaroy itself. There will be the usual range of nutrients and
contaminants that can be expected from an urban centre of 11,000 people, including a sewage
treatment plant and trunk highway. There are no other significant towns in the catchment.

The snapshot sampling undertaken in September 2011 included testing for 123 pesticides. The
only pesticide chemicals found in Gordonbrook water were
* 0.06 micrograms per litre of Atrazine — less than half of one percent of the ADWG
recommended health limit of 20 micrograms per litre, and
e 0.01 micrograms per litre of Desethyl Atrazine
These are traces which indicate that the pesticides are being used in the catchment, but at this
level they present no health problem.

22

Cr DW KRATZMANN (Mayor) .......... Page 52



SouTH BURNETT REGIONAL COUNCIL GENERAL MEETING — MINUTES —Wednesday 15 August 2012

Kingaroy

4.5 Water Quality Summary Tables

Kingaroy Raw Water
S f Result
Sampling Time No of gt Comments
1 location Period | samples
P Max | Average | Min
Turbidity ) 1 Jul 10—
(NTU) WTP inlet 31 Jul 11 359 295 54 10
; 1Jul10 -
pH WTP inlet 31 Jul 11 365 8.9 7.6 6.4
; 1 Jul 10— =
Colour WTP inlet 31 Jul 11 362 3,074 410 34
. . 1Jul 10—
Conductivity | WTP inlet 31 Jul 11 365 1,310 662 g0
Kingaroy Treated Water
No of | Comment
Summary of results sample
Parameter | Sampling | Time No of ADWG | outside
location Period samples value ADWG